MX-1

Reference Part .. Quantity
Number Number Part Description Required
1 45011 Frame, MX1 - Blue 1
2 45072 |Fork 1

51100 Bushing, steering 2

70220 |Trim stop, 1 1/2" 2

50257 Bolt, 5/8-11 x 8 Hex Head 1

50073 Nut, 5/8-11 Nylock jam nut 1

3 45071 Handlebars 1

4 65012 [Clamps, Handlebar set of 4 1

50088 |Bolt, 1/4" x 2 1/2" USS 4

50001 Nut, 1/4" nylock USS 4

5 65020 Handlebar wrap 1

60003 [Crossbar pad foam 1

7 11005 [Throttle twist grip with Cable 1

11006 |Grip, left hand 1

8 11180 Brake rod 1

50215 |Bolt, 3/8 x 1 1/4" 1

50010  [Nut, 3/8" nylock 1

50801 Cotter Pin, 1/8" x 1 2

10 11159 Brake Band 4 3/4" NF-118 1
50216 Bolt, 3/8 x 3" Hex Head G5 1

50010 [Nut, 3/8" nylock 2

11a 30120 |Assembly, Roll wheel witire 4.00 x 8 (front) 1
50763 |Spacer washer, 5/8 narrow rim 2

50262 |bolt, 5/8 x 9" 1

50015 |Nut, 5/8-11 Nylock 1

12 11201 Bearing 5/8" X 1-38" snap ring 4
15a 30121 Assembly, Pull wheel witire & brake drum (rear) 1
50763 |Spacer washer, 5/8 narrow rim 2

50261 bolt, 5/8 x 13" 1

50016 Nut, 5/8-11 Top lock 1

41 20412  [Sprocket, 72T #41 bolt on 1
42 see 15a [Brake Drum 4 3/4" 1
19 70051 Switch, Off/On - Recoil Start 1
70060 |Switch, Key Replacement 1

70201 Cap, 1 1/4" vinyl 1

70016 Wire Harness, MX-1 1

20 31001 Kick stand 1
50206 |Bolt, 3/8 x 1" 2

50010  |Nut, 3/8 nylock 2

21 31011 Foot peg right 1
31010 Foot peg left 1

50062 |Nut, 1/2" top lock 2




MX-1

Washer, 5/16" Fender

Reference Part .. Quantity
Number Number Part Description Required

22 10766 Seat Cushion - MX-1 1
50085 Bolt, 1/4" X 1 1/2" Hex Head G5 4

23 21005 |[Seat base (plastic) 1
24 45073 Seat frame 1
41010 Pivot rod 1

50071 Push nuts 1/2" 2

41 20412  [Sprocket, 72T #41 bolt on 1
42 see 15a [Brake Drum 4 3/4" 1
43 20509 [Chain, pre-cut #420 - 122 rivet 1
20551 Master link 2

44 20576 Chain cover MX-1 1
50750 Fender washer 3/16" 2

50607 |Screw, #10 X 1/2" Blunt point 2

45 21004 Fender, rear MX-1 1
60222 Cable ties 2

46 21003 Fender, front MX-1 1
50084 Bolt, 1/4" X 3/4" Hex Head G5 4

50001 Nut, 1/4-20 Nylock 4

50715 Washer, 1/4" USS Flat 4

47 60084 Name plate "74" 1
50 70303 Shock absorber, black/chrome 1
50202 Bolt, 3/8 x 1 3/4 2

50010 Nut, 3/8 nylock 2

60025 [Video, Operator Safety - mini bike/bug 1

60035 [Manual, Operators - MX-1 1

60051 Decals, Warning 1

60062 Decal, Key Switch, On/Off, Recoil Start 1

60078 Decal kit MX-1 1

101 20002 Engine, Tecumseh 5hp recaoil 1
102 50158 Bolt, 5/16 x 1 3/4 4
50005 Nut, 5/16-18 Keps 4

103 45020 Bracket, Chain Guard 1
104 50157 Bolt, 5/16" X 3/4" Hex head G5 fine thread 2
50703 Washer, 5/16" Lock washer 2

106 20201 Clutch, #41 Lube system 1
107 20220 Bolt, Grease zerk 1
50703 Washer, 5/16" Lock washer 1

1

2

108

Fiber Washer




